

TEST REPORT



E-mail: info@janoshik.com
Web: www.janoshik.com

Task Number

Testing ordered > 04 MAR '26

Sample received > 10 MAR '26

Client Anonymous

Sample BPC157

Manufacturer

Batch 01

Sample description >

See picture or pictures attached.

Tests requested >

BPC-157 analysis

Results >

BPC-157	10.74 mg
Purity	99.648%

Comments >

The unretained peak, eluting at the column's void volume, was not included in the purity assessment.

Analysis conducted >

Signature >

Verify this test at www.janoshik.com/verify/ with the following unique key